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C2IFT PROTOCOLS 2101 
SHOCK 

Hypovolemic Cardiogenic Obstructive Distributive 

Neurogenic 

Septic 

Hemorrhage Fluid/Plasma 

If no change, 
Consider 
available 
medication 
then, Per 
physician 
order, 
initiate a 
Vasopressor 
and/or 
inotrope. 
**Consider 
obtaining 
medication 
prior to 
departing 
facility if not 
available in 
transport 
unit**.  

250 mL 
isotonic IV 
fluid bolus 

Medical Traumatic Anaphylactic 

20 mL/kg 
isotonic IV 
fluid bolus 

May repeat 20 
mL/kg isotonic 
IVF bolus if no 
improvement 
after initial 
bolus and no 
signs or 
symptoms of 
pulmonary 
edema/fluid 
overload. 

20 mL/kg 
isotonic IV 
fluid bolus 

If you have a 
second ALS 
provider you may 
re-administer 
additional units 
of Physician 
ordered PRBC’s. 
You must check 
the units with 
nursing staff 
prior to 
transport. 

May continue 
a blood 
product 
transfusion in 
progress. 

If acute 
hemorrhage 
(less than 3 
hours from 
onset) and 
TXA has not 
been given, 
administer 
TXA bolus 
(may be given 
at the same 
time as blood) 

Urine output 
goal is 1 mL/kg 
for patients 
with 
functioning 
kidneys 

Tension 
Pneumothorax 

Cardiac 
tamponade 

Reassess for 
recurring 
tension 
pneumothorax 

Perform chest 
decompression If Right 

Ventricular 
MI go to 
AMI 1203, 
If not cont. 

Consider permissive hypotension per 
physician order and per physician 
parameters. ***Obtain Pt. normal 
baseline BP (hypertension history) 

250 mL 
isotonic IV 
fluid bolus 

Spinal 
Motion 
restriction 
(even if 
cleared by 
sending. 

Discuss 
tPA with 
Physician 
if patient 
meets 
criteria 

Pulmonary 
Embolus 

Per physician 
order 
consider 
inotrope.  

Discuss facility 
performing 
pericardiocentesis 
and or pericardial 
window prior to 
transport 

Per Physician 
order: 
Lovenox 1 
mg/kg SQ 

      OR____     

 Heparin IV 
bolus 60 
units/kg (max 
5000 units) 
followed by 
Heparin drip 
IV 12 units/kg 
(max 1000 
u/hr) 

If known PE 
diagnosis, do 
not initiate 
transport 
without 
Lovenox or 
Heparin unless 
contraindicated. 

20 mL/kg 
isotonic IV 
fluid bolus 

Per physician 
order initiate 
vasopressor:   

          
Neosynephrine 
50 mcg bolus IV 
then 100 
mcg/min drip 
IV, titrate to 
max of 300 
mcg/min 

____OR______ 
Norepinephrine 
0.5 mcg/min IV, 
titrate max 30 
mcg/min  IV   
____OR_______ 
Epinephrine      
1 mcg/min IV 
drip, max 4 
mcg/min 

Follow 
anaphylactic 
protocol 
2501 

Follow 
Sepsis 
protocol 
2609 
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C2IFT Protocols 2201 
Acute Myocardial Infarction 

Acquire initial OR 
repeat 12 lead 
ECG verify MI 
location and/or 
extension 

Inferior wall MI 
with positive 
right sided EKG? 

Yes No 

Isotonic IV 
fluid bolus 
20 mL/kg 
(monitor for 
pulmonary 
edema) 

Continue with 
MI Protocol  

After IV fluid bolus, if no 
hypotension or other 
signs of poor perfusion, 
consider Nitroglycerin 
drip low dose and titrate 
for Chest pain. 

May require additional 
250 mL isotonic IV fluid 
boluses to maintain MAP 
> 65 mmHg or SPB > 90 
mmHg 

Initial Treatment/Universal 
Patient Care Protocol 

General 
Management 

     Pain                     
Management 

Anticoagulation/ 
Antiplatelet Infusions 

Fentanyl 1 mcg/kg 
IV, may repeat q 5 
minutes for max of 
3 mcg/kg IV (unless 
physician orders 
alternate 
medication) 

If no allergy or other 
contraindication: ASA 
324 mg PO/OG/ NG if 
not already 
administered. (If 
unable to take PO and 
no OG/NG tube 
available ask staff if 
ASA 325 mg 
suppository has been 
considered) 

Per physician order 
and no identified 
contraindications, 
administer Plavix 300 
mg PO 

Per Physician order, if patient has non-compensatory 
tachycardia, consider beta blockers: 

Metoprolol 5 mg slow IVP q 5 min x 3 doses (of not signs of 
hypoperfusion or cardiogenic shock) 

________OR____________ 

Esmolol 500 mcg/kg IV bolus over 3 minutes then IV drip at 50 
mcg/kg/min (titrate to a max of 150 mcg/kg/min) 

Per physician order, if 
not already 
administered: 

Heparin Bolus 60 
units/kg (max 5000 units 
IVP) then Heparin drip 
12 units/kg/hr 

________OR_________ 

STEMI  

Age <75 Lovenox           
30 mg/kg IV plus 1 
mg/kg SQ not to exceed 
a cumulative dose of 
100 mg 

Non-STEMI Lovenox            
1 mg/kg SQ  

Initiate Nitroglycerin drip for Chest Pain, begin at 
5 mcg/min and titrate to 50 mcg/min. Maintain 
SPB > 90 mm/Hg 

If patient is showing 
signs of cardiogenic 
shock, and there are not 
contraindications, 
discuss thrombolytic 
therapy (tPA, TNKase) 
with physician. 
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 C2IFT Protocols 2202 
Hypertensive Emergencies 

CHF 
HTN 

ACS/MI          
HTN 

Cerebral 
Insult HTN 

Toxicology        
HTN 

This is for 
Hypertension 
treatment during 
an MI only- see 
2202 for 
additional MI 
treatment 

Pulmonary 
Edema 
hypertension 
only- see 2203 
for additional 
Pulmonary 
Edema treatment 

Nitroglycerin 400 
mcg SL q 5 min X 3 
(as long as MAP     
> 65 mmHg or SPB    
> 90 mmHg) 

Per Physician order 
for drug/dose/ 
MAP parameters/ 
and SBP 
parameters: 

Enalapril  

Hydralazine 

Furosemide 

 

Per Physician order: 
For drug/dose/ 
MAP parameters/ 
and SBP 
parameters: 

Metoprolol 

Labetalol 

Esmolol 

Cardene 

Dissecting 
Aneurysm HTN 

Per Physician 
order: 

For drug/dose/ 
MAP 
parameters/ and 
SBP parameters: 

If available 
(consider 
acquiring prior 
to transport) 

Esmolol 

Labetalol 

Cardene 

 

Per Physician 
order: 

For drug/dose/ 
MAP parameters/ 
and SBP 
parameters: 

Cardene if 
available 
(consider 
acquiring prior to 
transport) 

Subarachnoid 
Hemorrhage       

HTN 

Per Physician order: 
For drug/dose/ MAP 
parameters/ and SBP 
parameters: 

Labetalol 

Cardene 

Obtain physicians orders for MAP, SBP and Max decrease in blood pressure for each of the following prior to 
transport: 

Lorazepam 4 mg 
slow IV push q 15 
min for a max 
dose of 8 mg  

       

Midazolam 5 mg 
Slow IV push q 
15 minutes for 
max dose 15 mg 
IV 

 

 OR 

Cocaine/Meth
amphetamine 

If hypertension 
continues, 
Labetalol 10 mg 
over 2 minutes 
(do not 
substitute with 
any other beta 
blocker) 
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 C2IFT Protocols 2203 
Adult Tachycardia 

***Consider other possible causes*** 

Yes Hemodynamically Stable? No 

QRS Narrow or Wide 

If rhythm changes to wide complex then 
follow Wide Complex Tachycardia algorithm 

Supraventricular 
Tachycardia 

 Valsalva/Vagal Maneuvers 

Adenosine 6 mg rapid IVP, 
if no conversion repeat 
Adenosine at 12 mg rapid 
IVP. 

If no conversion consider: 

Diltiazem 0.25 mg/kg slow 
IVP if rate doesn’t slow, 
repeat in 15 minutes at 
0.35 mg/kg  

If allergy or refractory to 
above: 

Metoprolol 5 mg slow IVP q 
5 min X 3 doses 

OR 

Esmolol 500 mcg/kg over 3 
minutes followed by a drip 
at 50 mcg/kg/min. If 
tachycardia continues, 
repeat Esmolol bolus and 
increase drip by 50 
mcg/kg/min for max of 150 
mcg/kg/min  

 

 

If monomorphic and 
regular: 

Adenosine 6 mg rapid 
IVP, if no conversion, 
repeat at 12 mg rapid IVP 

Consider antiarrhythmic: 

Amiodarone 150 mg IV 
over 10 minutes. Repeat 
150 mg over 10 minutes 
if Ventricular Tachycardia 
recurs 

OR 

Lidocaine 0.5 mg slow 
IVP every 5 minutes with 
a maximum total dose of 
3 mg/kg 

OR 

If allergy or refractory to 
above treatment, 
consider Procainamide  

 

In cases of Torsade’s: 
Administer Magnesium 
Sulfate 2 gm in at least 
10 mL NS and administer 
over 10 minutes 

Immediate 
Synchronized 
Cardioversion 

 

Consider sedation if 
hemodynamics 
permit: 

Fentanyl 1 mcg/kg IV  

and/or 

Ketamine 0.2 mg/kg 
IV 

 

Synchronized 
Cardioversion at 100 
Joules biphasic and 
escalate (refer 
manufactures 
recommendations) 

 

 

Consider other 
treatment: 

Adenosine only if 
QRS is regular and 
monomorphic 

Consider 
antiarrhythmic 
infusion 

QRS < 0.12 QRS > 0.12 

 

Atrial 
Fibrillation/Atrial 
Flutter 

Diltiazem 0.25 
mg/kg slow IVP, 
may repeat in 15 
minutes at 0.35 
mg/kg slow IVP  

Follow with a 
Diltiazem drip at 5 
mg/hr and titrate 
to a max of 15 
mg/hr. 

If refractory 
hypotension occurs 
administer Calcium 
Gluconate 1 gm 
slow IV.   

If atrial fib/atrial 
flutter is refractory 
to Diltiazem then 
administer: 

Metoprolol 5 mg 
slow IVP. 
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 C2IFT Protocols 2301 
Respiratory Distress 

Initial Treatment/Universal Patient Care Guideline 

Follow ALS 
Bronchospasm 
4302 

Bronchospasm 
Adult/Pediatric 

Acute 
Pulmonary 
Edema 

Follow 
CHF/Pulmonary 
Edema Protocol 
2303 

Pediatric 

Epiglottitis Stridor (non-
foreign body) 

Adult Aeromedical 
transport if 
possible for 
severe cases 

Consider asking the 
Physician to secure the 
airway with an ETT 
prior to transport if 
severe. 

Consider (if not already 
administered): 

Adult: Solu-medrol 125 
mg IV 

OR 

Adult: Solu-Cortef 250 Mg 
IV 

OR 

Adult: Decadron 10 mg IV 
Pediatric: Decadron 0.6 

mg/kg  

Consider 
Antibiotics 

Racemic Epi 
Age < 4 years 
0.05 mL/kg in 
3 mL  

Age > 4 yrs 
0.5 mL of 
2.25% in 3 mL 
NS 

Racemic Epi 
0.5 mL of 
2.25% in 3 mL 
NS 

Respiratory 
patients are 
prone to 
dehydration, 
Consider 
isotonic IV 
fluid bolus 
20 mL/kg if 
not already 
complete 
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 C2IFT Protocols 2302 
CHF/Pulmonary Edema 

Mild to 
Moderate 

Follow ALS 
Protocol 4303  

Administer Albuterol  
2.5 mg Combined with 
Atrovent 0.5 mg (if no 
contraindications) for 
wheezing or ETCO2 
waveform consistent 
with bronchospasm.  

Airway/Breathing 

Severe (*Consider CCT) 

Assess respiratory status: How 
severe are the sign/symptoms? 

If patient meets protocol 
requirements, Initiate 
CPAP protocol 8301 

Assess for possible 
intubation need prior to 
transport. 

Circulation 

Treatment may vary based upon: Acute vs 
chronic, LV dysfunction, or   Flash                         
Pulmonary Edema. Consult with Physician 
regarding CHF type being treated. 
Continue/titrate treatment in progress per 
order. 

Preload Reduction:    Nitroglycerin 1.5 
mcg/min titrate to 50 mcg/min (for preload 
reduction)    

Furosemide 40 mg IV (if on furosemide at home 
administer 80 mg Lasix slow IV)     

 

Bumetanide 0.5 mg IV                                  

 

Per Physician order only consider Inotrope 
Agents: 

Dopamine, Dobutamine OR Digoxin.                                                                            

 

OR 

Per physician Order only consider Afterload 
Reduction:              

Nitroglycerin 50 mcg/min IV, titrate to max 200 
mcg/min IV    

Captopril 25 mg PO OR Hydralazine 10 mg SIVP  

 

If patient has an unanticipated 
deterioration during transport divert 
to the closest appropriate facility or 
call for CCT intercept. 

Review labs (need to be less than 4 hours old) 
and initiate potassium replacement if potassium 
is less than 3.7 mEq, prior to transport if 
possible. 
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 C2IFT Protocols 2501 
Anaphylaxis 

Adult: Epinephrine 1:1,000 0.3 mg IM 
(thigh is preferred injection site) 

  

Administer 20 mL/kg Isotonic IV fluid bolus for hypotension 

If airway constriction present post epinephrine administration consider 
discussing DAI with the physician prior to transport. If anaphylaxis occurs 
during transport and airway edema is refractory to epinephrine, consider 

diversion to the closest appropriate facility or call for CCT intercept. 

Is the patient on 
Beta Blockers? 

Bronchodilators 

Albuterol 5 mg IH with Atrovent 0.5 mg IH (unless 
contraindicated) 

Racemic Epinephrine 
for stridor only 

Antihistamine 

Diphenhydramine 50 mg IM or slow IVP 

Consider one of the following H2 
Antagonists if not already administered:                                                                 
Famotidine 20 mg IV                                                                   
Ranitidine 75 mg IV                                                   
Cimetidine 300 mg IV 

Is the patient in refractory anaphylactic 
shock or hemodynamically unstable? 

Corticosteroids/Glucocorticoids: 
administer one of the following if 

not already administered: 

Solu-medrol 125 mg IV 

Solu-cortef 100 mg IV 

Decadron 10 mg IV 

Glucagon 1 mg IVP 
q 5 min up to a 
max dose 5 mg IVP 

Epinephrine 1:10,000 
0.5 mg slow IVP. May 
repeat once after 5 
minutes. 

Per physician order: 
consider epinephrine 
drip 

Yes No 
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 C2IFT Protocols 2502
 

Airway Pain 
management 

No burns or 
airway 
compromise 
noted, then 
administer oxygen 
as needed to 
maintain pulse ox 
94-99% 

Fluid 
Management 

Temperature 
Management 

Yes 

If airway is 
compromised or 
has a high risk of 
compromise, do 
not transport 
patient prior to 
intubation. 

Fentanyl 1 mcg/kg slow 
IVP, may repeat for a 
max of 3 mcg/kg 

OR 

Ketamine 0.2 mg/kg 
slow IVP, may repeat for 
max dose of 0.3 mg/kg 
(single max dose of 20 
mg) 

OR 

Morphine 2 mg slow IVP 
q 5 min for a max dose 
of 10 mg IV 

Maintain a 
warm 
ambient 
temperature 
> 74 degrees F 
if possible. 

Patent 

No 

Keep patient 
warm and dry 

Utilize internal 
temperature 
probe if 
available. 
Maintain patient 
core 
temperature 
98.6 F (37 deg C) 

Isotonic IV 
fluid (Lactated 
Ringers 
preferred). 
Warm IV fluids 
if possible to 
maintain 
patient’s body 
temperature. 

Adult: If fluid 
management has NOT 
been established and 
patient is 
hemodynamically stable 
then administer isotonic 
IVF (preferably Lactate 
Ringers) 

 2-4 mL x kg x % BSA /24 

2 mL/kg for general adult 

3 mL/kg for pediatrics 

4 mL/kg for electrical burn 

**Give half of the total 
over the first 8 hours and 
the rest over the last 16 
hours** 

Titrate for hemodynamic 
stability and urine output 
goal of 0.5 mL/kg/hr. 

If patient is 
hemodynamically 
unstable treat per shock 
protocol 2108 

Antiemetic  

Ondansetron 
4 mg IV 

OR  

Phenergan 
12.5 mg IV 
(diluted) 

OR  

Compazine    
5 mg slow IVP 

 

Burns 

Continuously 
monitor ETCO2 
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 C2IFT Protocols 2601 
Seizures 

Isolated seizure treat per ALS protocol 4403. Seizure that is prolonged 
or recurrent not related to eclampsia continue in this protocol. 

Airway, Oxygenation, 
Ventilation Management 

Apply oxygen to maintain 
pulse ox 94-99%. 

Suction as indicated. 

Insert nasopharyngeal 
airway if not 
contraindicated. 

Consider waveform 
ETCO2 monitoring. 

Per physician order 
only: 

Dilantin 15 mg/kg slow 
IV infusion not to 
exceed 50 mg/min 

OR 

Fosphenytoin 15 PE/kg 
up to 150 PE/kg (max 
dose 1000 PE/kg) 

  

 

Medication 
Management 

Lorazepam 4 mg 
IV/IN/IO may repeat 
once in 10 minutes  

OR 

Midazolam 5 mg 
IV/IO/IN, may repeat 
q 15 minutes for a 
max dose of 15 mg 

If refractory to above 

Procedures 

Finger stick blood 
sugar (FSBS) 

FSBS < 60 mg/dL 
administer D50 per 
ALS protocol 4604 
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 C2IFT Protocols 2602 
Adult DKA 

If patient is 
hemodynamically 
stable, start 
isotonic IV fluids at 
1 liter per hour 
stable unless 
otherwise ordered 
by physician. 
Monitor for signs of 
pulmonary edema. 

Complete initial evaluation. Ensure labs are < 30 min old or ask facility to repeat labs and call transport crew with results while enroute 
to receiving facility. Check serum/urine ketones to confirm ketonemia/ketonuria. Check glucose to verify hyperglycemia.  

Per physician 
order maintenance 
IV fluid other than 
isotonic  

IV Fluids 

If serum potassium is 
<3.3 hold insulin until 
physician provides 
potassium replacement. 
If the physician refuses to 
replace potassium then 
do not transport.  

If patient is 
hemodynamically 
unstable treat per 
shock protocol 2108 

Insulin 

Continue insulin infusion 
at 0.1 units/kg/hr unless 
otherwise ordered by 
physician 

Check glucose every 30 
minutes during transport. If 
blood glucose does not fall 
by 50 units per hour then 
increase the insulin drip by 
0.1 unit/kg/hr. If glucose is 
too high to register on 
transport monitor then do 
not adjust insulin drip. 

When glucose reaches 250 mg/dL, reduce 
insulin infusion to 0.05 units/kg/hr. Keep 
glucose between 150-200 mg/dL until resolution 
of acidosis. 

Per physician order add dextrose to 
maintenance IVF. 

If patient becomes hypoglycemic per ALS 
protocol, treat per ALS protocol 4604 

Potassium 

Per physician order: if 
serum potassium is 3.3-5.3 
add 20 mEq of potassium to 
each liter of IV fluid to keep 
serum potassium between 
4.0-5.0 (if possible). 

Establish adequate 
renal function (urine 
output 0.5-1 mL/kg/hr) 

If serum potassium is 
<3.3 mEq hold insulin 
until physician provides 
potassium replacement. 
If unable to provide 
potassium 
replacement then do 
not transport.  

ETCO2 

If patient is 
intubated and 
remains in 
metabolic acidosis 
maintain ETCO2 
between 28-32. 
Correcting the 
ETCO2 to normal 
will worsen the 
acidosis. (This goes 
for other 
conditions of 
metabolic acidosis 
as well such as 
severe lactic 
acidosis in sepsis 
and post arrest, 
Salicylate 
poisoning, Tricyclic 
antidepressant 
overdose) 

If serum potassium is > 5.3 
with EKG changes or > 6.5 
regardless of EKG changes, 
go to Hyperkalemia 
protocol 2610. 

Sodium 
Bicarbonate 

Not routinely 
recommended in 
DKA. Administer 
per physician 
order only. 
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 C2IFT Protocols 2603 

Premature Rupture of 
Membrane (PROM) 

Pre Term Labor 

Request transferring 
staff to assess cervical 
status prior to 
departure to rule out 
imminent delivery. 

Frequent 
assessments of labor 
pattern, intensity, 
duration and 
frequency. 

If preterm or history 
of group B strep, 
notify receiving facility 
if antibiotics have not 
been administered 
prior to transport. 

Assess for vaginal 
bleeding/discharge. 

Obtain and record 
fetal heart tones 
every 30 minutes, if 
possible 

Frequent 
assessments of 
labor pattern, 
intensity, duration 
and frequency. 

Consider 500 mL 
isotonic IV fluid 
bolus with 
maintenance IV 
fluid at 125 mL/hr.  

Pre-eclampsia Eclampsia/Seizures Emergent Delivery 
Enroute 

Monitor vitals and 
deep tendon 
reflexes q 15 min 
along with ECG 

If already 
diagnosed with 
eclampsia then 
CCT or level 
zero only. 

Assess for altered 
LOC, visual 
disturbances, N/V, 
pupillary response, 
pulmonary edema, 
recent urinary 
output. 

Assess for active 
labor 

Protect from 
excessive stimuli 

Monitor vitals and 
deep tendon 
reflexes q 15 min 
along with ECG if 
possible after 
seizure stops 

Transport left 
lateral recumbent 
position if possible. 

Protect from 
excessive stimuli 

Follow OB/GYN 
Protocol 4608 

Post Emergent 
Delivery 

If postpartum 
hemorrhage 
occurs, perform 
external fundal 
massage also 
assessing uterine 

 

Per physician 
order consider 
the following 
drugs: TXA, 
Oxytocin, 
Methergine, 
and/or 
Hemabate. 

Treat per shock 
protocol 2108 

Consider 500 mL IV bolus 
if suspected dehydration 
and/or UTI. Consider a 
maintenance IV fluid rate 
of 125 mL/hr unless 
otherwise ordered by 
physician. 

If delivery appears imminent then do not transport. 

Obstetrics 

If possible, obtain and record fetal heart tones every 30 minutes during transport. 

Per physician order: 
for contractions 
consider Magnesium 
Sulfate and/or 
Terbutaline 

Per Physician Order:   
for pain consider 
Fentanyl, Ketamine or 
Stadol 

*Monitor for Mag Toxicity. If present, administer Calcium Gluconate or Calcium Chloride Slow IV- goal is reversal 
of CNS depression* 

Per physician 
order: Consider 
Magnesium 
Sulfate and/or 
Terbutaline 

Per Physician Order:   
Consider Fentanyl, 
Ketamine or Stadol 

Per physician 
order:  if SBP > 160 
and/or DBP > 110 
then consider 
Magnesium Sulfate, 
Hydralazine or 
Labetalol 

Per physician 
order: Consider 
Magnesium 
Sulfate  

Per physician 
order: Lorazepam 
if magnesium 
sulfate does not 
break seizure 
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 C2IFT Protocols 2604 
Sepsis 

Verify how much IVF 
intake the patient has 
had in the last 4 hours. 
Find out what the 
patients original 
MAP/BP was.  

IV Fluids 

Determine 
patients hourly 
urine output 

Antibiotic
 

Ensure antibiotic 
therapy is initiated 
prior to transport. 

Vasopressor
 

If hypotension is 
refractory to IV fluid 
boluses consider 
Levophed drip at 5 
mcg/min IV, titrate by 
2.5 mcg/min 
increments for a max of 
30 mcg/min. 

If patient requires a second 
vasopressor drip then the 
patient should be 
transported by full CCT or 
level zero. 

Ventilator 
considerations 

If patient is intubated and has 
ARDS, maintain tidal volume at 
6 mL/kg of IDEAL BODY 
WEIGHT for lung protective 
strategy. 

For patients with metabolic 
acidosis maintain ETCO2 
28-32 mmHg. Correcting 
ETCO2 before acidosis 
resolves will worsen the 
acidosis. 

Peak airway pressure should 
not exceed 40 cmH20. If it 
does then change to 
pressure control ventilation. Hemodynamically unstable 

administer 20 mL/kg of isotonic IVF 
(may repeat up to 40 mL/kg as long as 
there are no signs of pulmonary 
edema and the fluids demonstrate 
improvement in the patient 
(improved BP/MAP, decreased heart 
rate, increased urine output, 
improved cap refill, Improved ETCO2 
{if decreased from poor perfusion not 
from  metabolic acidosis}) 

Hemodynamically stable 
administer isotonic IVF to maintain 
perfusion and urine output goal of 1 
mL/kg/hr. Monitor for signs of 
pulmonary edema. 

 

If the hemoglobin is <7 request PRBC 
transfusion prior to transport 
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 C2IFT Protocols 2605 
Hyperkalemia 

Is Hemolysis present on labs? 

Serum potassium 5.5-6.4 with ECG changes consistent with hyperkalemia?  

OR 

Is the serum potassium 6.5 or greater?  

OR 

Is the potassium rapidly increasing? (**NOTE crush injuries and 
compartment syndrome are at high risk for rapidly increasing potassium) 

If yes to any of the above, administer the following medication prior to 
transport. 

Request repeat basic 
metabolic panel 

Yes 

Continuous 12 lead monitoring if possible. If not, perform a repeat 12-lead 
q 15 min. 

NO 

Administer 1 gm Calcium Gluconate or Calcium Chloride slow IV (avoid if 
digoxin toxicity is present. 

Administer 25 gm D50 slow IVP (diluted in compatible IV line preferably) if 
patient’s glucose is less than 300 mg/dL. (If glucose is greater than 300 
mg/dL then hold the D50). 

If patient shows signs 
of hyperkalemia on 
ECG then proceed to 
treatment 

If repeat potassium is 
6.5 or greater then 
proceed with 
hyperkalemia 
treatment 

Administer Sodium Bicarbonate 1 mEq/kg slow IV with a max dose of 100 
mEq IV. 

Consider administration of 10 mg of nebulized Albuterol IH if there are 
no contraindications. 

Administer Regular Insulin 10 units IVP 
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 C2IFT Protocols 2901 
Patient Comfort Adult 

Nausea 

Treat per ALS chest pain 
protocol 4202. Fentanyl for 
C2IFT is 1 mcg/kg slow IVP, 
may repeat for a max dose of 
3 mcg/kg IV 

Compazine 5 mg slow 
IV (may require 
Benadryl for side 
effects from 
Compazine) 

Phenergan 12.5 mg IV 
(diluted) 

Zofran 4 mg IVP 

Cardiac Pain 

Not a primary choice: 
Morphine 5 mg slow IVP 
(diluted), may repeat once 
for a max dose of 10 mg IV 

Ketamine 0.2 mg/kg slow IV. 
Max single dose of 20 mg. 
Repeat doses by physician 
order only. 

Fentanyl 1 mcg/kg slow 
IVP, may repeat up to max 
of 3 mcg/kg IV. 

Traumatic Pain 
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 C2IFT Protocols 2902 
Blood Product Administration 

**C0-Verify with transferring RN** 

- Pt information, Name, DOB, Blood Type, 
Previous Blood Transfusions or Transfusion 
reactions 

- Sending physician order for type of blood 
product and dose (rate) to be transfused 

- Patient identification and all blood product 
compatibility crosschecks are completed by 
sending facility personnel for each unit to be 
infused (Including units being sent to be infused 
enroute) 

Continue transfusion as ordered by physician 

Obtain VS including temp and EtCO2 q 15 min (unless 
ordered more frequently) 

Assess Lung sounds with each VS check 

If additional units are required to be infused during 
transport, a second provider (at least EMT-B) must be 
provided for transport.  Recheck pt. identification and 

blood product information before initiation of additional 
units 

If signs of transfusion reaction develop, stop transfusion 
immediately and treat per anaphylactic guideline. 

 

 

 

All blood products and tubing must be taken to the 
receiving facilities blood bank upon arrival 

 

STOP 
Upon arrival at receiving facility leave one blood slip with 

patient chart, and one blood slip with receiving facility 
blood bank 

DDetermine need for 

Blood product 

administration 

Obtain baseline VS 

Including temp, pulse, 

Resp, BP 

Consider TXA  

Administration if  

indicated 

Emergency blood product 

Transfusion needed 

Blood Product(s) 
supplied by sending 
facility 

*** Identify time that blood was removed from the cooler, blood must 
be completely infused within four (4) hours of removal*** 
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